
AF9 Parts Breakdown

Part Number Part Description Q'TY
1 80Gallon Tank 200PSI 1
2 PUMP HEAD 1
3 MOTOR 1
4 PUMP HEAD PULLEY 1
5 PLATE 1
6 KEY 1
7 MOTOR PULLEY 1
8 BELT 2
9 SDS BUSHING 1

10 BELT GUARD (6700-3095) 1
11 PLATE (CAN13570) 1
12 PRESSUER GAUGE Npt 1/4 1
13 NIPPLE JOINT Npt 1/4 1
14 IF10 PRESSURE SWITCH 1
15 AIR VALVE Npt 3/4 1
16 R3/4-Rc3/4 COPPER JOINT 1
17 M27×R3/4 COPPER JOINT 1
18 φ6×R1/8 CUTTING FERRULE JOINT 1
19 OUTLET PIPE(φ19) 1
20 JOINT R2-Rc1/4 1
21 PUMP HEAD RELEASE PIPE (φ6) 1
22 φ6×R1/8 CUTTING FERRULE JOINT 1
23 φ6 RELEASE PIPE 1
24 AIR VALVE Npt 1/4 1
25 SAFETY VALVE Npt 1/4 1
26 PLATE 1
27 ELECTROMAGNETIC STARTER 1
28 SQUARE PLUG Npt 1/4 1
29 FLAT WASHER 10 6
30 FLAT WASHER 12 4
31 LARGE FLAT WASHER 8 4
32 SPRING WASHER 6 3
33 SPRING WASHER 8 14
34 SPRING WASHER 10 1
35 SPRING WASHER 12 4
36 HEX HEAD CAP SCREW M8×20 10
37 HEX HEAD CAP SCREW M8×35 4
38 HEX HEAD CAP SCREW M10×35 1
39 HEX HEAD CAP SCREW M12×50 4
40 HEX HEAD CAP SCREW 1/4-20UNC 3
41 NUT M12 4
42 NUT M8 6


	Slide 1: AF9 Parts Breakdown

